SCOOTER PARTS --> BOAT A, BOAT B --> 23.AIR CLEANER

No. Part No. Description in Chinese Description in English Q'ty
1 BOAT-230100 Air-cleaner shell 1
2 BOAT-230200 Air-cleaner cover 1
3 BOAT-230300 о Air-cleaner element 1
4 BOAT-230400 ʮְԲͷݶ M5X16 screw M5X16 3
5 BOAT-230500 ԹݶST4.8X16 Self-tapping screw ST4.8X16 5
6 BOAT-230600 Air-cleaner clip 1
7 BOAT-230700 Ӱ Air-cleaner connect plate 1
8 BOAT-230800 Ƿ˨M6X25 Hexagon bolt M6X25 2
9 BOAT-230900 ǷĸM6 Hexagon nut M6 1
10 BOAT-231000 Ƿ˨M6X12 Hexagon bolt M6X12 1